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CLTENT : MATERIALISED PTY LTD ' TEST NUMBER :
19 HEATH ‘ROAD DATE 1 29/06/2004 -
BLAKEHURST NSW 2221 h :
SAMPLE DESCRIPTION Clients Ref: In The bark
Double Faced satin’ fabric
‘Nom : Inhere_ntly, FR polyester
ag 1530. 2~199'3 . Mest for Flammability of Materials i
DATE TESTED : ’ Flammabiiity Index: 2 Range 0 - 100 For most material
28./06/2004 ; : Length - Width
Spread Factor: Rahgé 0 - 40 1 1
Heat Factor: Range 0 — upward 1 ’ 1
Makimum height .(d) mean 3.6 3.3
_ eV 18.6 12.2 T %
Time {t) _ mean - - = ]
C oV - %
Heat {a) _ . mean 1.6 ;. degC mih
- t eV o 15,5 . 1545 %
; ' No of speclmens tested 6 - ' 6

These test results relate only to the behaviour 6f the test speclmens of the
m&beria; under the partlcular GpndltiOnS%Of the test,. and they are net

. imtended to be thé sole orlterlon f,r assesslng the potentlal fl{e
hazard of the matermal in use .
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The 1ests reported herelr have been performed In accordance with it terms of accreditation, Samiples, and
thelr identifying descriptions have been provided by the cllent unless otharwise stated. AWTA Lta makes no
warranty, implied or atherwlse, as to the source of the tested samples, The above test results relate cnly to the
sample or samples tested. This document shall not be reproduced excapt in fult and shall be rendered vold If
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CLIENT : MATERIALISED PTY LTD o ' TEST NUMBER : 7-529522-BN
19 HEATH ROAD . - DATE - : 28/07/2004
BLAKEHURST NSW 2221 . _ ORDER NUMBER : NT682

JAMPLE DESCRIPTION (lients Ref: In the dark
Double faced satin fabuic®
Colour: White
Aproximate Thlckness- lmm
End Usge: curtaing '

THESE RESULTS MUST BE CONSIDERED IN CONJUNCTION
WITH THE COBMEN‘I‘S ON THE FOLLOWING PAGE(S)
Material Speciflcatlon provided by client:
Nominal Composition: Inherently FR polyester

Nominal Masg: 423g/m2 -

AS/NZS $imultaneous determlnatlon of Ignltablllty, Flame

1530.3 ~ 1999 Propagation, Heat Release and Smoke Release
RESULTS ' Face tested: Both
: Mean Standard Error
Ignition time Nil min - Nil
Flame. propagation time Nil ! Nil -
‘Heat release integral S Nil kJ/m2 Nil
S8moke release, log 4 CNi1 _ . OUNdl
. Optical density, 4 - S Wi 1 /m : :
Number of specimens ignited: 0
'Number of specimens tested: 6
REGULATORY. ENDICHS: Ignitabitity Index ' 0 Range_O%ZO
' gpread of Flame Index ¢) Range 0-10
\Heat Evolved Index 4] Range 0-10
Broke Eeveloped Index - 0-1 Range Oflo

Comments:
: These results only apply to . the specxmen mounted as &eseriﬁed in this reporth.
The results of this flre test may be used to directly assess fire hazard,

but 1t should beée recognlzed that a single test method will not provide a full
assessment of fire hazaﬁd under all fire conditions.
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The tests reported herein have been performed in accardance with its terms of accreditation. Samples, and
their identifying descriptions have been provided by the client unless otherwise staded, AWTA Lid makes no
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advertising providing the content and format of the advertisement have been appgf Ved jn advance by the
Managing Director of AWTA Lid. ”

LMITED

0204/8/01

‘/ MICHAEL A. JACKSON B.5¢.{Hons)
APPROVIIPFIGNATORY NAGING DIRECTOR



AW TA TexTILE TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Textile Testing
A.B.N. 43 006 014 106
26 Robertson Street, Kensington, Victorla 3031
RP.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2126 Fax (03) 9371 2102

TEST REPORT

"CLIENT : MAPERIALISED PTY LTD - TEST NUMBER : 7-539522-BN
19 HEATH ROAD o DATE ot 28/077/2004
BLAKEHURST NSW 2221 . " ORDPER NUMBER : NT682

The reaction of thin unsupported flexible materlals to flame
impingement can be assessed in accordance with A% 1530.2.

Where materials of thickness less than 2mm that are suff1c1ent1y
flexible to be bernt by hand around a mandrel of 2mm diameter

or less are subjected to the test described herein, they should
also ‘be subjected to the test in A% 1530.2.

Ignition is initiated by a pilot fiame that. is held near,
but does not touch the specimen. A material that. does not
lgnite durlng the standard test may ignite if contacted
with a pllot flame during the test.

Each test spe01men'Was sandwiched between two layers of galvanised welded:

- sguare mesh made from wire of nominal diameter 0.8mm and nominal spa01ng of
12mm in both directions, stapled through at four pointg, each 100mm from the
centre of the sample and the assembly glamped in four places.

The specimens were mounted to simulate use in an ungupported or
free hanging mode. The results may be 51gn1f1cantly different
when mounted’ to simulate a- wall claddlng or upholsastery applloatlon

The specimens melted and flowed away from the area of maximum heat
during the test Due . to this phenomena, 1t ghould be recognised
that this teet result may not -be a true andlcatlon of the product 8
ifire hazakd propegtles

To allow free movement of sample during testlng all corners were folded away
from the clamps.

Smoke Developed Index is reported ag 0-1,due to the :inability
of the amoke measurement eguipment te resolve an index of zero
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